
PLUS 323 SPARE PARTS CATALOGUE 

SUMMARY
Page 1 BodyWork
Page 2 Boiler
Page 3 Electrical
Page 4 Electrical 2
Page 5 Steam/ Hot Water Assembly
Page 6 Gauge/ Front Panel Assembly
Page 7 Touch Panel
Page 8 Steam Wand to Boiler
Page 9 Boiler / Pressure
Page 10 Water / Pipes
Page 11 Wiring Loam
Page 12 Body / Panels



BodyWork

Pos. Part No. Item Name
1 GC-P14 Steam valve base
2 33002-X0 Screw M4x10
3 GC02-P01-A Panel base
4 GC-P02L Left top stand
5 33013-X0 Screw nut M4
6 33008-W0 Screw M4x12
7 GC-P22 IC box stand
8 33010-W0 Screw M4x8
9 GC-P04L Front left stand
10 GC-P21 2-way solenoid valve base
11 GC02-P10 Bottom
12 21006-B0 Foot
13 GC-P18 Boiler stand
14 GC-P05L Left Rear stand
15 GC02-P03 Top rear stand
16 GC-P02R Right top stand
17 GC-P04R Right front stand
18 GC-P12 Switch base
19 GC-P05R Right rear stand

PLUS 323



Boiler

Pos. Part No. Item Name
1 41011-00 Water level prob
2 15001-S0 Probe screw nut
3 30001-00 Probe cover
4 25001-00 Motor
5 33017-W0 Screw M8x12
6 15040-S0 Connector
7 27008-00 Logo
8 33006-X0 Screw nut M8
9 17007-00 Power indicating lamp
10 27009-00 Switch board
11 41012-00 Top water level probe
12 15056-S0 Stopper
13 25002-00 Pump 
14 A001 Anti-depression valve
15 A016 Safety valve
16 13024-T0A Cold water pipe
17 39002-01B 2 group Boiler
18 33011-X0 Screw nut M10
19 GC-P19 Heater cover
20 38008-00 Heater

PLUS 323



Electrical

Pos. Part No. Item Name
1 33014-X0 Screw M4x6
2 GC3-P25 Timer cover
3 20005-00 Timer power pad
4 19001-00 Flow meter connecting box
5 19002-00 Flow meter
6 16006-S0 Speaker connector 1/4 x 5/16
7 21008-B0 Drain tub
8 33010-W0 Screw M4x8
9 35010-00 Drain tub top pipe
10 35025-00 Clip (K44 Old No.)
11 35009-00 1" bundle
12 35013-00 Water pipe
13 17009-00 Switch
14 GC-P20 Switch cover
15 33011-X0 Screw nut M10

PLUS 323



Electrical 2

Pos. Part No. Item Name
1 33004-X0 Screw M3*18
2 33002-X0 Screw M4x10 
3 21007-B0 IC box
4 33003-X0 Screw M3x6
5 20013-C Main control IC board
6 15026-S0 Pressure gauge connector
7 17011-00 Double gauge 
8 GC3-P13 Pressure gauge base
9 33014-X0 Screw M4x6
10 K36 Washer M5
11 15025-S0 2-way solenoid valve connector
12 18006-00 Solenoid valve coil
13 18001-00 Solenoid valve connecting box
14 24003-T0 Washer
15 18003-00 2-way solenoid valve
16 GC-P21 2-way solenoid valve base
17 33010-W0 Screw M4x8
18 17018-00 Pressure Switch
19 21002-B0 Electronic window case
20 12020-00 Alarm wire
21 20003-00 Electronic window IC board
22 27007-00 Water level pad
23 20007-00 Alarm
24 GC3-P26 Electronic window stand

PLUS 323



Steam/ Hot Water Assembly

Pos. Part No. Item Name
1 33019-W0 Spring pin 2x10
2 29002-W0 Spring
3 15007-S0 Washer
4 23003-00 Oring
5 15011-S1 Inside shaft
6 33020-W0 Washer M6
7 15012-S1 Shaft stand
8 33015-W0 Screw M4x5
9 15024-S0 Knob shaft
10 A014 Steam knob
11 A015 Hot water knob
12 15023-S0 Steam valve body screw nut
13 21004-B0 Steam pipe clip
14 15061-S0 Valve connector
15 14001-S0 Steam valve body
16 23001-00 Washer
17 15013-S0 Shaft
18 30002-00 Washer
19 A006 Steam pipe
20 23011-00 Oring
21 15055-S0 Steam sprayer
22 A011 Hot water pipe
23 15021-Y0 Hot water knob connector
24 26001-00 Filter

PLUS 323



Gauge/ Front Panel Assembly

Pos. Part No. Item Name
1 15004-S0 Group head filter screw
2 30002-00 Washer
3 15015-S0 Hot water input connector
4 23005-00 Filter holder gasket
5 15016-S1 Shower screen holder
6 26005-W0 Shower screen
7 33012-W0 Screw M5x16
8 33001-W0 Screw M5x10
9 K36 Washer M5
10 26006-W0 Jet filter
11 15014-S2 Anti-stopper
12 14010-00 Group head
13 18001-00 Solenoid valve connecting box
14 16021-S0 Connector 90degree
15 18006-00 Solenoid valve coil
16 33008-W0 Screw M4x12
17 18002-00 3-way solenoid valve base

PLUS 323



Touch Panel

Pos. Part No. Item Name
1 17010-00 Push pad
2 21014-B0 Push pad box
3 33014-X0 Screw M4x6
4 12010-00 Wire (left)
5 12013-00 Connecting pin
6 12009-00 Wire(Right)
7 33027-00 Screw M3x8 (K45) (x100 pcs)
8 33025-00 Screw M3x6 (K46) (x100 pcs)
9 20006-00 Timer display 
10 33028-00 Screw M3x20 (K47) (x100 pcs)
11 18001-00 Solenoid valve connecting box
12 GC32-P06 Panel

PLUS 323



Steam Wand to Boiler

Pos. Part No. Item Name
1 13025-T2 Left clean pipe
2 13026-T2 Right clean pipe
3 T08 Left steam pipe
4 13018-T0A Left cold water input
5 13003-T1A Right steam pipe
6 13008-T0A Pressure switch pipe
7 13005-T1A Hot water pipe
8 T07 Right cold water input

PLUS 323



Boiler / Pressure

Pos. Part No. Item Name
1 13048-30 Pressure gauge
2 13076-00 Left hot water input pipe
3 T06 Left right water return pipe
4 13077-00 Right hot water input pipe
5 13022-T1A Boiler drain water pipe (front)
6 16008-S0 Speaker connector 1/4 x 3/8
7 28003-Y0 Drain water valve
8 16006-S0 Speaker connector 1/4 x 5/16
9 13023-T0A Boiler drain water pipe (rear)

PLUS 323



Water / Pipes

Pos. Part No. Item Name
1 22004-00 Flex hose
2 22005-00 Flex hose
3 T13 Cold water input
4 13021-T1A Water output
5 13009-T0A Water pipe
6 28001-S0 Adjustable valve
7 13020-T0A Flow meter imput

PLUS 323



Wiring Loam

Pos. Part No. Item Name
1 12014-00 Electronic window wire
2 12008-00 Flow meter wire(Left)
3 12007-00 Flow meter wire(Right)
4 12001-00 Solenoid valve wire
5 12005-00 Water level probe wire
6 12002-00 Heating wire
7 12006-00 Public power cord
8 12003-00 IC board connecting wire
9 12011-00 Power cord
10 12004-00 Pressure switch wire

PLUS 323



Body / Panels

Pos. Part No. Item Name
1 41002-W0 Left cup holder
2 GC3-P08S Rear panel
3 41001-W0 Right cup holdre
4 33014-X0 Screw M4x6
5 GC3-P07LS Front left panel
6 GC32-P16 Center panel
7 GC02-P11 Water try
8 34003-00 Acrylic border
9 GC32-P17A Cup holder
10 27008-00 Logo
11 GC32-P09S-1 Back panel
12 GC3-P07RS Right front panel

PLUS 323


